OPERATION AND MAINTENANCE INSTRUCTIONS

WHISKER VACUUMIZED PRE-SWEEP
INSTALLED ON CHAMP 29, 33, & 35

Original Instructions
Instructions D'origine




SAFETY INFORMATION A

-This machine is not intended for use by persons
(including children) with reduced physical, sensory or
mental capabilities, or lack of experience and
knowledge.

-Children should be supervised to ensure that they do
not play with the appliance.

-This machine is intended for commercial use, for
example in hotels, schools, factories, shops, offices and
rental businesses.

WARNING Operators shall be adequately instructed on
the use of these machines.

WARNING This machine is not suitable for picking up
hazardous dust.

WARNING This machine is for dry use only.

CAUTION This machine is for indoor use only.
CAUTION This machine shall be stored indoors only.
-Service that requires the use of a tool is to be
performed by an authorized service representative.
NEVER operate this machine in an explosive
atmosphere (grain dust, flammable liquids or fumes,
etc.).

NEVER attempt to pick up flammable or combustible
materials or use such materials in tanks

WARNING This product contains a chemical known to
the state of California to cause cancer and birth defects
or other reproductive harm.

GENERAL INFORMATION

¢ Intended Use-Sweeping attachment with vacuum for
Champ scrubbers providing dust and light debris
pickup.

o After the machine is unpacked remember to recycle all
packing materials.

e Inspect the machine for damaged or missing
components. If damage is found, contact the local
freight company to file a freight claim.

ASSEMBLY

The Whisker Vacuumized Pre-Sweep requires some
assembly. Follow the instructions on document
6392471for the assembly procedure to add the Whisker
Vacuumized Pre-Sweep to your NSS Champ machine.

Filter Bags

The Filter Liner is to be used inside the Cloth Filter Bag.
The Filter bags can be emptied and reused. ltis
recommended to replace the filter bags when vacuum
performance decreases. DO NOT OPERATE
WITHOUT BOTH FILTER BAGS IN PLACE.

CAUTION: ENSURE THE ON/OFF SWITCH IS IN THE

OFF POSITION BEFORE SERVICING THE FILTERS.

To access the filters:

o Lift the shroud and open the lid to the vacuum box to
expose the cloth filter.

¢ The Liner filter bag must be inserted inside a cloth
bag. The cloth bag supports the Filter Liner. Without
the cloth bag the paper filter will burst or be blown out
of position.

¢ Filter Liner bags are used for easy removal of debris
from the cloth filter bag. Remove the Filter Liner bag
when full, dispose of it, and replace with a new Filter
Liner bag.

MACHINE OPERATION

CAUTION: NEVER OPERATE WITH HOOD RAISED
OR REMOVED.

This machine is to be added onto an NSS Champ and

allows the user to dust mop and scrub a floor

simultaneously.

Raising/Lowering the Whisker

The Whisker can be raised off the floor when not in use.

e The switch labeled with the “Up/Down” arrows controls
the brush deck actuator which raises and lowers the
brush deck.

CAUTION: STAY AWAY FROM WHISKER WHEN

RAISING OR LOWERING.

Operating the Whisker Vacuumized Pre-Sweep

The switch labeled “On/Off” controls the brush and

vacuum motors functions.

e The vacuum motor and brushes will turn on or off
together.

CAUTION: STAY AWAY FROM WHISKER SIDE
BROOMS WHEN OPERATING.

Circuit Breaker

* The circuit breakers protect the vacuum motor, brush
motors, and brush deck actuator from overload. If the
breaker trips, contact a service technician.

Debris Ramp

The debris ramp and vacuum shoe assembly are a
break-away design. This allows the ramp to disconnect
from the Whisker in the case of minor collisions. The
debris ramp is easily re-connected by:

* Raise the Whisker Brush Deck.

* Align the Ramp pivots with the rubber mounts, and

push into place.

* Reconnect the vacuum hose to the vacuum shoe.

Debris Bin

Debris swept up the ramp by the brooms is collected in

the Debris Bin. The Bin is emptied by:

* Raise the Whisker,

¢ Pull the cable on the right side of machine to lower the

Debris Box Weldment.

¢ Lift the skirt, pull out the bin, and empty contents.

¢ Slide the bin back into place. CAUTION: DO NOT

TRAP BROOM BRISTLES IN DEBRIS BIN.

¢ Lift the Debris Box Weldment up until it latches.

***DO NOT LIFT BY THE RAMP***

CAUTION: WHISKER CAN CONTINUE TO OPERATE
AFTER THE CHAMP MACHINE HAS BEEN STOPPED BY
ITS LOW VOLTAGE CUTOUT. WHISKER SHOULD BE
STOPPED WHEN THE CHAMP MACHINE’S LOW
VOLTAGE CUTOUT IS ENGAGED. CONTINUED USE OF

THE WHISKER WILL RESULT IN DAMAGE TO THE
BATTERY PACK.



MAINTENANCE

Routine maintenance is critical to ensure proper
machine operation and cleaning performance. Perform
all maintenance procedures as follows:

A WARNING: Always disconnect the batteries
before performing any maintenance. See your
Champ Operation Manual for additional warnings.

Daily Maintenance

o Empty the filter bag after each use. Replace the liner
filter daily.

o Clear any clogs in the hose or under the ramp.

¢ The filter bags must be emptied and cleaned on a
regular basis to prevent loss of vacuum suction and
possible machine damage.

¢ Verify the ramp pivot is secure in the rubber mounts.

Monthly Maintenance

¢ Verify that all daily maintenance has been done.

¢ Inspect all fasteners to make sure they are tight.

¢ Inspect the brushes for damage. Replace as
necessary.

“Up/Down” Switch

Pull on the Latch
Pin to release the
Debris Box

A thin film of lithium
grease may be applied
on the lead-in chamfers
of the Rubber Mounts to
allow for easier ramp
installation. Wipe off all
excess grease.

Lift the Brush Skirt up to
clear the Debris Drawer.

Slide the Debris Drawer
out to empty.

Snap the Debris Ramp
into place on the Rubber

¢ Inspect the debris ramp and debris ramp casters for
damage. Replace as necessary.

¢ Inspect the height of the Whisker to the floor. If the
height is below 8-1/2" [216mm], then follow the
Whisker Height Check Procedure to re-adjust.

Every 6 months

e Check the carbon brushes in the vacuum motors for

wear. Replace every 800hrs.

TRANSPORTING

A WARNING: Failure to follow these
instructions may result in damage to the machine.
¢ Forinfrequent over-the-road transportation, remove

the Whisker Vacuumized Presweep from its

mounting bracket by removing the (5) mounting bolts

(item 701), actuator pin (item 704), and

disconnecting the wiring harness (item 320). Place

the Whisker Vacuumized Presweep on its back on a

non-scratch surface and secure.

o For frequent over-the-road transportation, use NSS

#6395879, Transport Fixture.

“On/Off” Switch

Mounts.



TROUBLE SHOOTING

Symptom

Cause

Solution

Whisker does not run.

Circuit breaker tripped.

Reset breaker.

Wiring harness is unplugged.

Plug in the wiring harness.

Loose wire.

Check all the wiring connections.

Whisker has poor or no suction.

Obstruction in the vacuum hose.

Remove the obstruction.

Obstruction in the ramp shoe.

Remove the obstruction.

Obstruction in the filter bag.

Remove the obstruction.

Cloth and/or liner bag are full/clogged.

Empty or replace the filter(s).

Vacuum motor carbon brushes are
spent.

Replace the vacuum motor carbon
brushes.

Vacuum motor is worn out.

Replace the vacuum motor.

Debris is being thrown out the
back of the machine.

The deck skirts are missing or
damaged.

Replace the deck skirts.

The debris drawer is not installed.

Install the debris drawer.

The ramp brush is worn or damaged.

Replace the ramp brush.

SPECIFICATIONS

f \Y 36
N Hz —_—

® | - | =

;v[ kPa 10
(in H20) (40)

J/- °C 40
(°F) (104)

Lpa dB(A) <70

WHISKER HEIGHT CHECK PROCEDURE

It is possible for the Champ-Whisker Mounting Frame to move out of the correctly installed position due to
shocks encountered during trailered transport over rough roads, or from collisions encountered during use.

1. Park the Champ with Whisker Vacuumized Presweep on a level cement floor.
2. Measure the distance from the floor to the bottom of the Champ-Whisker Mounting Frame. The
measurement should be 8-1/2” +1/8"/-0 [216mm +3.2mm/-0] (see Figure A).

Figure A




3. If the measured distance is less than 8-1/2" [216mm]:
a. Working on one side at a time, place a bottle jack under the front corners of the Champ-
Whisker Mounting Frame (see Figure B).

Figure B

b. Pump up the bottle jack until the jacking pad just touches the bottom of the Champ-Whisker
Mounting Frame (see Figure C).

Figure C

c. Loosen the rear mounting bolt (see Figure D).

Figure D

d. Jack up the front of the Champ-Whisker Mounting Frame until the distance from the floor to
the bottom of the Frame measures 8-3/4” [222mm] (see Figure E).

Figure E

Figure F

f. Recheck the measurement from the floor to the lower surface of the Champ-Whisker
Mounting Frame. If it is still too low, repeat steps c thru e, except raise the frame to 8-7/8”
[225mm] before tightening the rear bolt.

g. Repeat steps a thru f for the other side.



Setting the Side Broom to Floor Contact:
(Refer to Figure G)

1. With the Actuator rod fully extended, adjust the Actuator Jam Nuts (Figure G) to raise/lower Whisker
Deck.

2. The bottom surface of the Debris Drawer Enclosure should be parallel to the floor and approx. %" from

the floor.

The Whisker Deck should be 8-1/2” from the floor (same as the Whisker Mounting Bracket).

For a more detailed description for adjusting the Whisker Deck see Test and Setup section step 1 (Figure

G).

how

Note: The Whisker Side Brooms and
Side Skirt are not show.

Actuator Rod

Whisker Deck

W+1/8"
8 1/2"" g
3 Debris Drawer Enclosure
%'1'1'8{'8"_ Z Fiqure G

TEST AND SETUP

1. Side Broom to Floor contact.

a. The M10 jam nuts at the clevis, on the forward end of the actuator, are used to adjust the lowered
position of the Whisker, controlling the amount of contact between the side brooms and the floor
(Figure H).

b. To lower the Whisker’s position, loosen the jam nut on the M10 stud, then turn the nuts counter-
clockwise until the side brooms are contacting the floor just enough to sweep debris towards the ramp.

i. CAUTION: DO NOT TURN THE M10 NUTS SO FAR THAT THEY MAY FALL OUT OF THE
THREADED STUD IN THE CLEVIS. THE END OF THE STUD SHOULD BE FLUSH, OR STICK
OUT, OF THE OUTER JAM NUT.

c. Turning the M10 jam nuts clockwise raises the lowered position of the Whisker.

d. If required, additional adjustment to the lowered position of the Whisker can be obtained by adjustment
of the Whisker Mounting Bracket 6393121 (item 104 on page 8). Loosen the 4 bolts that attached the
Bracket to the Champ frame. Using the slots in the rear of the Bracket, the Whisker’s lower position
can be adjusted. Re-tighten the 4 bolts securely (21 ft-Ibs). Note, a jack positioned under both front
corners of the Mounting Bracket may be used to raise or lower the assembly for adjustment.

e.BE SURE TO MAINTAIN THE %" DIMENSION INDICATED IN FIGURE G.

6



M10 STUD AND
JAM NUTS

©

2 B

[/

2.Raise and Lower Switch.

a. This switch is a three position, on/off/on toggle switch. With the switch in the center position, no power
is sent to the actuator. Moving the toggle to either of the other positions will cause the actuator to
either extend or retract.

b. Check the proper orientation of the switch in the Panel by moving the toggle switch up. This should
cause the actuator to retract, raising the Whisker off of the floor. Moving the toggle switch down
should cause the actuator to extend, lowering the Whisker to the floor. If operation is reverse, rotate
the switch 180 degrees in the Panel.

3. On/Off Switch.

a. Ensure cloth filter bag and liner are installed (the liner goes inside the cloth bag).

b. Ensure that the on/off toggle switch is oriented in the panel so that when the toggle is moved up, it
turns on the Whisker. Rotate the switch in the Panel if incorrect.

4.Broom Rotation. Ensure the left broom rotates CW, and the right broom rotates CCW (viewed from
operator seat).

5.Vacuum Hose. Ensure the vacuum hose is connected to the vacuum shoe under the ramp, and
connected to the Debris Bin Lid.

6. Ramp Pivot. Ensure the ramp pivots are engaged in the rubber mounts (see Figure J).

RAMP PIVOT

Figure J —
RUBBER MOUNTS




CHAMP-WHISKER MOUNT ASSEMBLY

-
105

ITEM PART NO. DESCRIPTION QTY.
101 9122300 3/8-16 X 1-1/4"LONG HEX HEAD BOLT - PACK OF 2 4
102 9122100 3/8 SPLIT LOCK WASHER 4
103 9122110 3/8 FENDER WASHER 4
104 6393121 CHAMP-WHISKER MOUNTING FRAME 1
105 6392861 MOUNTING BRACKET 1
106 6391711 WHISKER HINGE 1
107 6395001 3/4” DIAMETER CABLE CLAMP 2
108 6391751 M8 FLAT WASHER 18
109 6391761 M8 SPLIT LOCK WASHER 18
110 6391741 M8 X 1.25 X 16mm LONG BUTTON HEAD SOCKET CAP SCREW 18
111 3393591 STRAINER LABEL 1




DEBRIS HOUSING LATCH ASSEMBLY

201 216
202
\Cj\? 215
203 \.
~ | = T
204 N ), !
206 47, e | _
205 ~ 1' - &> - ||
207 A : |
208 e 7 \,, |l
209 PEREGS OO SN
210 Al b | — T -\ \,
.' - . SN
211 | \
i ~
213
214
ITEM PART NO. DESCRIPTION QTY.
201 6392771 1/4” DIAMETER CABLE CLAMP 1
202 6391781 SPLIT RING 1
203 6391891 M4 FLAT WASHER 1
204 6392161 M4 SPLIT LOCK WASHER 1
205 6392911 M4 X 0.7 X 14mm LONG BUTTON HEAD SOCKET CAP SCREW 1
206 6395521 8" LANYARD 1
207 6392201 PLUNGER PIN 1
208 6392921 M12 X 1.75 HEX JAM NUT 1
209 6392911 M4 X 0.7 X 16mm LONG BUTTON HEAD SOCKET CAP SCREW 2
210 6392161 M4 SPLIT LOCK WASHER 2
211 6391891 M4 FLAT WASHER 2
212 6392701 PLUNGER ADJUSTMENT PLATE 1
213 6392721 M12 SPLIT LOCK WASHER 1
214 6392921 M12 X 1.75 HEX JAM NUT 1
215 6391141 HAZARDOUS DUST CAUTION LABEL 1
216 6392851 WHISKER BRUSH DECK 1




ELECTRICAL PANEL ASSEMBLY

M6 X 1.0 X 16mm HEX HEAD BOLT
M6 SPLIT LOCK WASHER

ACORN NUT, #10-32, NYLON

M6 X 1.0 HEX NUT WITH NYLOK INSERT

3/8" DIAMETER CABLE CLAMP

5 AMP CIRCUIT BREAKER (BRUSH MOTORS)

15 AMP CIRCUIT BREAKER (VACUUM MOTOR)

0.8 AMP CIRCUIT BREAKER (ACTUATOR)

M4 X 0.7 X 16mm LONG BUTTON HEAD SOCKET CAP SCREW
M4 SPLIT LOCK WASHER

1/4” DIAMETER CABLE CLAMP

M6 X 1.0 X 16mm LONG HEX HEAD BOLT

M6 SPLIT LOCK WASHER

M6 X 1.0 X 20mm LONG HEX HEAD BOLT
CHAMP-WHISKER HARNESS (CONNECTOR ONLY SHOWN)

CIRCUIT BREAKER LABEL
WHISKER WIRING HARNESS

SOLENOID FINGER GUARD
M3 X 0.5 X 18mm LONG PAN HEAD MACHINE SCREW

ITEM PART NO. DESCRIPTION

301 6391861

302 6391851

303 6391691 M6 FLAT WASHER
304 6391121

306 6393091

307 6392791

308 6395731

309 2490891

310 6395741

311 6392911

312 6392161

313 6391891 M4 FLAT WASHER
314 6392781

315 6391861

316 6391851

317 6391691 M6 FLAT WASHER
318 6391921

319 6391691 M6 FLAT WASHER
320 6391821

321 6392691 ELECTRICAL PANEL
322 6392681

323 6395821

324 6395471 RED TERMINAL BOOT
325 2792021 36V SOLENOID

326 2792241 DIODE ASSEMBLY
327 6391311

328 6395721

329 6990041 MOMENTARY SWITCH
330 6392061 M3 X 0.5 HEX NUT

10

I\)I—‘I\)I—‘HI—‘I\)I—\HHI—\HI—‘I—\HI—‘HHI—‘I—\I—\HI\)I—\HI\)I\)I\JI\)E
_<



ELECTRICAL PANEL ASSEMBLY

11



DECK ACTUATOR ASSEMBLY

401

402

404

406

ITEM PART NO. DESCRIPTION

401 6391571 WHISKER ACTUATOR
4991361 FULLY INSULATED FEMALE QUICK DISCONNECT, 22-18 AWG, RED
4991371 FULLY INSULATED MALE QUICK DISCONNECT, 22-18 AWG, RED

402 6391701 M6 X 30mm LONG SHOULDER SCREW
403 6391731 M5 X 0.8 HEX NUT WITH NYLOK INSERT
404 6391201 ACTUATOR BRACKET

405 6392041 ACTUATOR MOUNT

406 6392301 M10 X 1.5 HEX JAM NUT

408 6391691 M6 FLAT WASHER

409 6391851 M6 SPLIT LOCK WASHER

410 6391861 M6 X 1.0 X 16mm LONG HEX HEAD BOLT

12

-b-b-bml—\l—\HHHHHB



VACUUM BOX ASSEMBLY

501

506
507
508
509

ITEM PART NO. DESCRIPTION

501 6392751 VACUUM HOSE

502 6392761 VACUUM BOX LID

503 6395461 FILTER CAUTION LABEL

504 6392341 LINER FILTER - 10 PACK

505 6391531 VACUUM BOX FILTER

506 6392101 NAMING IDENTIFICATION LABEL

507 6491171 SOFT DRAW LATCH

508 6391891 M4 FLAT WASHER

509 6392161 M4 SPLIT LOCK WASHER

510 6392891 M4 X 0.7 X 6mm LONG PAN HEAD PHILLIPS MACHINE SCREW
512 6393081 5/32” DIAMETER RIVET, STAINLESS STEEL

13

-hb-b-le—‘HHl—‘l—‘l—‘B



DEBRIS BOX WELDMENT & RAMP ASSEMBLY

ITEM PART NO. DESCRIPTION
601 6392951 DEBRIS DRAWER
602 6395531 DEBRIS RAMP
603 6392071 M3 X 0.5 X 12mm LONG PAN HEAD PHILLIPS MACHINE SCREW
604 6392061 M3 X 0.5 HEX NUT
605 6392051 M3 FLAT WASHER
606 6395571 RAMP SEAL
607 6395581 SPACER
608 6392071 M3 X 0.5 X 12mm LONG PAN HEAD PHILLIPS MACHINE SCREW
609 6395561 SIDE BRUSH
610 6395551 REAR BRUSH
611 6395631 LEFT SIDE BRUSH
612 6395221 M6 X 16mm LONG SOCKET HEAD SHOULDER SCREW
613 6395591 RUBBER MOUNT SPACER
614 6395541 RAMP SHOE
615 6395611 M2.9 X 6.5mm LONG PAN HEAD SHEET METAL SCREW
616 6395929 RUBBER MOUNT KIT — INCLUDES:
6395641 RUBBER MOUNT
617 6391691 M6 FLAT WASHER
618 6391731 M5 X 0.8 HEX NUT WITH NYLOK INSERT (TIGHTEN NUT, THEN BACK OFF 1/8-1/4 TURN)
619 6392051 M3 FENDER WASHER
620 6392061 M3 X 0.5 HEX NUT WITH NYLOK INSERT
621 6395481 2" SWIVEL STEM CASTER
622 6395491 CASTER SPACER
623 6392311 M10 FLAT WASHER
624 6391771 M10 LOCK WASHER
625 6395381 3/8-16 HEX NUT
626 6392971 M10 X 10mm LONG SHOULDER SCREW, M6 X 1.0 X 11mm THD
627 6392941 DEBRIS TRAY AND RAMP FRAME WELDMENT
628 6395661 TOP DEBRIS FLAP
629 6391891 M4 FLAT WASHER
630 6392161 M4 LOCK WASHER
631 6392021 M4 X 0.7 X 12mm LONG BUTTON HEAD CAP SCREW
632 6391721 M5 FLAT WASHER
633 6395701 DEBRIS BOX FLAP BACKING PLATE

14

H-hl\)l\)NHI—‘NNNNNN(»&&&I\)I—‘OOI—‘-&-&I—‘HHJ}Jkl\)b-hwl—‘l—‘ﬁ
<



WHISKER DECK TO MOUNTING BRACKET ASSEMBLY

ITEM PART NO. DESCRIPTION

701 6391941 M10 X 1.5 X 40mm LONG HEX HEAD BOLT
702 6391771 M10 SPLIT LOCK WASHER

703 6395511 M6 HAIRPIN COTTER

704 6395501 M6 CLEVIS PIN

705 6395761 TRANSPORT WARNING LABEL

15

I—‘HHU10'I|9
_<



WHISKER SHROUD ASSEMBLY

M5 X 16mm LONG BUTTON HEAD SOCKET CAP SCREW

M4 X 12mm LONG BUTTON HEAD SOCKET CAP SCREW
WHISKER HOOD BRACKET
INNER ACTUATOR FLAP

M4 X 0.7 X 12mm LONG HEX HEAD BOLT
WHISKER HOOD HINGE

M4 HEX NUT WITH NYLOK INSERT

M4 HEX NUT WITH NYLOK INSERT

M4 X 12mm LONG BUTTON HEAD SOCKET CAP SCREW

M5 X 16mm LONG BUTTON HEAD SOCKET CAP SCREW
ACTUATOR SPLIT FLAP

CRUSH HAZARD WARNING LABEL
WHISKER DECK SHROUD
M4 SPLIT LOCK WASHER

M4 X 0.7 X 12mm LONG BUTTON HEAD SOCKET CAP SCREW

SWITCH PLUNGER CLIP

ITEM PART NO. DESCRIPTION

801 6391721 M5 FLAT WASHER
802 6392291 M5 LOCK WASHER
803 6392881

804 6391891 M4 FLAT WASHER
805 6392021

806 6392491

807 6391281

808 6392281 M4 FENDER WASHER
809 6391791

810 6391991

811 6391951

812 6392391 12" LANYARD

813 6391951

814 6391891 M4 FLAT WASHER
815 6392021

816 6392381 PATENT LABEL
817 6391721 M5 FLAT WASHER
818 6392291 M5 LOCK WASHER
819 6392881

820 6391131

821 6391191 M4 HEX ACORN NUT
822 6395441

823 6392821

824 6392161

825 6392021

826 6395801

827 6391891 M4 FLAT WASHER

16

NRPNNNRRoRESRERrRRrRrRRrRrNNOORRRRo O[T
NN N >,



WHISKER SHROUD ASSEMBLY

823

801

802

N
()
00

1
N
Q0

827

824

825

826

820

819

818

17



WHISKER BRUSH ASSEMBLY

M6 X 1.0 X 50mm LONG HEX HEAD BOLT

3/8” DIAMETER CABLE CLAMP

FULLY INSULATED MALE QUICK DISCONNECT, 16-14 AWG, BLUE
VACUUM MOTOR SPACER

FULLY INSULATED MALE QUICK DISCONNECT, 16-14 AWG, BLUE
WHISKER BRUSH SHIELD

M5 SPLIT LOCK WASHER

M5 X 0.8 X 16mm LONG BUTTON HEAD SOCKET CAP SCREW
KEY, 5mm X 25mm LONG

BRUSH/MOTOR SHAFT FLANGE

M6 SPLIT LOCK WASHER
M6 X 1.0 X 20mm LONG HEX HEAD BOLT

M6 X 1.0 X 35mm LONG HEX HEAD BOLT
M6 SPLIT LOCK WASHER
SIDE SKIRT RETAINING STRAP

M4 SPLIT LOCK WASHER
M4 X 0.7 X 16mm LONG BUTTON HEAD SOCKET CAP SCREW

FULLY INSULATED MALE QUICK DISCONNECT, 16-14 AWG, BLUE
VACUUM MOTOR GASKET

VACUUM EXHAUST HOSE

ITEM PART NO. DESCRIPTION

901 6391441

902 6391691 M6 FLAT WASHER

903 6392791

904 6391431 VACUUM MOTOR, 36V
5490171
6396001 CARBON BRUSH

905 6391451

906 6392641 BRUSH MOTOR, CCW
5490171

907 6391301

908 6391721 M5 FLAT WASHER

909 6392291

910 6392881

911 6391901

912 6391391

913 6391911 M6 FENDER WASHER

914 6391851

915 6391921

916 6391421 WHISKER BRUSH

917 6391931

918 6391851

919 6391691 M6 FLAT WASHER

920 6392671 DECK SKIRT

921 6392661

922 6391891 M4 FLAT WASHER

923 6392161

924 6392911

925 6392651 BRUSH MOTOR, CW
5490171

926 6391461

927 6395401 11" LONG TIE WRAP

928 7691261 EXHAUST MUFFLER

929 6392731

930 6392741 HOSE CLAMP

931 6395691

SIDE SKIRT RETAINING STRAP

18

l\)l—‘I—‘I—‘I—‘I—‘I\)I—‘OOCOOOI\)I\)CD@CDI\)I\)I\)I\)I\JI\)OOOOOOI\)I\)I—‘CAJI\)I\)I—‘HQJOQP
<



WHISKER BRUSH ASSEMBLY

19



WHISKER CONTROL SWITCHES

ITEM PART NO. DESCRIPTION

1001 6392811 WIRING DIAGRAM LABEL

1002 4491101 TOGGLE SWITCH

1003 7692781 CIRCUIT BREAKER PANEL — 90A MAIN BREAKER (INCLUDED IN KIT)
------- CIRCUIT BREAKER PANEL — 125A MAIN BREAKER (NOT INCLUDED IN KIT)

1004 3390411 TWO-WAY SWITCH

1005 7693191 CIRCUIT BREAKER PANEL LABEL — 90A MAIN BREAKER (INCLUDED IN KIT)
7693271 CIRCUIT BREAKER PANEL LABEL- 125A MAIN BREAKER (INCLUDED IN KIT)

1006 0693141 RUBBER SWITCH BOOT

1007 6395781 ESD SWITCH WIRE

1008 6395791 M12 STAR LOCK WASHER

20

I—‘I—‘NI—‘I—‘I—‘I—‘HI—‘I—‘E



ELECTRICAL WIRING DIAGRAM

ON/OFF
SWITCH

KEY
SWITCH

BLK
FROM
ESTOP all
MACHINE C.B.*
R = RED CONTROLLER |
B = BLACK
G = GREEN
W = WHITE
BL = BLUE BAT +
= (R)
P = PURPLE ®)
ACTUATOR VAC MTR R BRUSH
C.B. 12345 C.B. MTR C.B.
I;I
0.8A

SOLENOID -=—t, LBRUSH T

W/ DIODE |15A] MTR C.B. |5A
Nms T
5A

R BRUSH MTR

*MAIN CIRCUIT BREAKER MAY BE EITHER 90A OR 125A. REFER TO CHAMP MACHINE PARTS MANUAL

21




{EN) Original {FR) DECLARATION DE CONSTITUTION (ES) DECLARAI:ION DE INCORPDMCIDN {DE) EINBAUERKLARUNG

( {NL} INBOUWVERKLARING (PT) DECLARAGAD DE INC AD (SV)F AN FOR INBYGGNAD {DK}
nss OVERENSSTEMMELSESERKLARING (ND) MONTERINGSERKLARING {FI) LITTTAMISVAKUUTUKSEN {GR) AHADEH THE
ENIQMATRIHE (1T) DICHIARAZIONE DI INCORPORAZIONE

DECLARATION OF INCORPORATION C €

NSS ENTERPRISES, INC 3115 FRENCHMANS ROAD TOLEDO OHIO U.S.A. 43607 - 2958 PHONE 419/531-2121
Authorized Technical Documentation Representative; Mark Bevington, NSS ENTERPRISES, INC. Unit 7 Pinfold Business Park, 55 Mottingham Road,
Stapleford, Noltingham, NGY 8AD

MACHINE/MACCHINA/MAQUINA/BEZEICHNUNG DER MASCHINE/MAQUIN A/MASKIN/KONE/ MASKINE/MHXANH:
ACCESSORY, SWEEPER WITH VACUUM
TYPETIPOMASCHINENTYR/TYYPRY TYTIOE: WHISKER VACUUMIZED PRESWEEP

(EN) The following essential requirements of Machinery Directive 2006/42/EC have been applied and fulfilled: (IT) T sezuenti requisiti essenziali della
Direttiva Macchine 2006/42/CE sono state applicate e rispettate: (FR) Les exigences essentielles suivantes de la directive Machines 2006/42/CE ont été
app]lqué&; et respectées: (ES) Los siguientes requisitos esenciales de la Directiva de Mdquinas 2006/42/CE se han aplicado y cumplido: (DE) Die

il len Anforderungen der Maschinenrichtlinie 2006/42/EG angewendet, und erfiillt: (NL) De volgende essentiéle eisen van de
MdL}Il[Icrldﬂ lijn 2006/42EG zijn toegepast en vervuld: (PT) Os seguintes requisitos essenciais da Directiva 2006/42/EC foram aplicadas e cumpridas: (SV)
Féljande visentliga kraven i maskindirektivet 2006/42/EG har tillimpats och uppfyllts: (FI) Seuraavat olennaiset vaatimukset konedirektiivin 2006/42/EY
on sovellettu ja tiyttyvat: (DK) Folgende vasentlige krav i Maskindirektivet 2006/4 2/EF er blevet anvendt og opfyldt:
(NO) Falgende vesentlige krav i maskindirektivet 20064 2/EF er anvendt og oppfyit: (GR) O axdiovtieg fumkss ammtons g odnyies yuo to
wpgenuece 20064 2EK Erovy sguppootel ko apodrobioans:

1.1.2, 1.1.3, 1.2, 1.3, 1.5.1, L.5.6, 1.5.8, 1.6, 1.7

(EN) Relevant technical documentation is compiled in accordance with part B of Annex VIL {IT) Documentazione tecnica pertinente ¢ stata compilata in
conformita alla parte B dell'allegato VII. (FR} Documentation technique pertinente est constituée conformément 4 la partie B de 'annexe VIL (ES)
Documentacion téenica relevante se ha elaborado de conformidad con la parte B del anexo VIL (DE) Relevante technische Dokumentation wird in
Ubereinstimmung mit Teil B des Anhangs VI zusammengestellt, (ML) Relevante technische documentatie wordt opgesteld overeenkomstig deel B van
bijlage VII. {PT} Documentagio técnica pertinente foi elaborada nos termos da parte B do anexo VIL {5V} Relevant teknisk dokumentation har
sammanstallts i enlighet med del B i bilaga VIL (FI) Asiaankuuluvat tekniset asiakirjat on laadittu voimassa olevien B osan liitteessa VII. (DK) Relevante
tekniske dokumentation er udarbejdet i overensstemmelse med del B i bilag VII (NO) Relevant teknisk dokumentasjon er utarbeidet i@ samsvar med del B i
vedlege VII {GR} Eyeroe| tepvet] Tekpnploom &ze cuvraydsl sdppova pe to pépog B tow mopaptiparoes VIL

Other EU Directives/Altre direttive UE/Antres directives de I'UE/Otras Directivas de 1a UE/Andere EU-Richtlinien/ Andere EU-richtlijnen/Cutras
directivas da UE/Ovriga EU-direktiviMuul EU-direktiivit/ Andre EU-direktiver/ Andre EU-direkliver/Addeg odipyiss tyg E.E.

2004/108/EC EMC Directive 2002/44/EC Vibration Directive

Harmonized Standards’ Standard armonizzati/ normes harmonisées/ Normas armonizadas/ Harmonisierte Normen/ gehannoniseerde normen/ normas
harmonizadas’ harmoniserade standarder’ yhdenmukaistettujen standardien/ harmoniserede standarder’ harmoniserte standarder/ svoppoviopeva Tpotomoa:

EN12100-1, EN12100-2, ISO11201, EN12895, EN61000-6-3, EN60335-2-72,1S02631-1, ISO5349-1/-2, EN62233

(EN) We undertake to transmit, in response to a reasoned request by the national authorities, relevant information in electronic form on the partly completed
machinery. (FR) Nous nous engageons i transmettre, en réponse 4 une demande motivée par les autorités nationales, les informations pertinentes sous
forme €lectronique sur la quasi-machine. (IT) Ci impegniamo a trasmettere, in risposta a una richiesta motivata da parte delle autorita nazionali,
informazioni pertinenti in forma elettronica sul quasi-macchine. (ES) Nos comprometemos a transmilir, en respuesia a un requerimiento debidamente
motivado de las autoridades nacionales, la informacion pertinente en fonmato electrénico en la cuasi maquina. (DE) Wir verpflichten uns, zu dibertragen, in
Reaktion auf einen begriindeten Antrag von den nationalen Behdrden, relevante Informationen in elekironischer Form auf der unvollstéindigen Maschine.
(ML) Wij verbinden ons ertoe om e zenden, naar aanleiding van een mel redenen omkleed verzoek van de nalionale autoriteiten de relevante informatie in
¢lektronische vorm op de nict voltocide machines. (PT) Comprometemo-nos a fornecer, ¢m resposta a um pedido fundamentado das autoridades nacionais,
informagdes relevantes em formato clectronico sobre a quase-maquina. (SV) Vi dtar oss att sinda, som svar pd en motiverad begiran av nationella
myndigheter, relevanta uppgilter i elekironisk form pid halvfabrikat. (FI) Sitoudumme Eihettdméddin vastauksena perustellusta pyynndsta kansalliset
viranomaiset, tarvittavat tiedot sahkdisessa muodossa puolivalmiste. (DK) Vi forpligter os til at transmittere, som svar p en begrundet anmodning fra de
nationale myndigheder, relevante oplysninger i elektronisk form pa delmaskinen. (NO) Vi forplikter seg til 4 overfare, som svar pa en begrunnet
anmodning fra de nasjonale myndigheter, relevant informasjon i elektronisk form pi den ufulltendige maskinen. (GR) Avedapfavoups va peradioor,

OMEVTHVTOG 0F HITIOACYTIMEVD CETTIC THY EBVIKOY apyov, TOV CLETINGY TANPOPOPMGY G2 AEKTPOVIKT Lopi) uTeA0bs pnyovipotog.

(EN) The partly completed machinery must not be put into service until the final machinery into which it is to be incorporated has been declared in
conformity with the provisions of the Machinery Directive. (FR) La quasi-machine ne doit pas étre mis en service avant que la machine finale dans laquelle
elle doit étre incorporée ait ¢té déclarée conforme aux dispositions de la directive Machines. (1T) La macchina non deve essere messa in servizio finché la
macchina finale in cui deve essere incorporata non ¢ stata dichiarata conforme alle disposizioni della Direttiva Macchine. (ES) La cuasi maguina no debe
ser puesta en servicio mientras la maquina final en la cual vaya a ser incorporada no haya sido declarada conforme a las disposiciones de la Directiva de
Miquinas. (DE) Die unvollstindige Maschine darf nicht in Betrieb genommen werden, bis die letzte Maschine. in die sie eingebaut werden soll, wurde in
Ubereinstimmung mit den Bestimmungen der Maschinenrichtlinie. (NL) De onvolledige machine mag niet worden gebruikt voordat het wordt opgenomen
in de niteindelijke machine en het is verklaard in overeenstemming met de bepalingen van de Machinerichtlijn. (PT) A quase-miaquina néo deve ser
colocada em servigo até que a mdquina final em que ele deve ser incorporada tenha sido declarada em conformidade com as disposi¢es da Directiva
Miquinas. {3V} Den delvis fullbordade maskiner inte far tas i bruk forrin den slutliga maskin som den skall inforlivas har firklarats dverensstimma med
bestimmelserna | maskindirektivel. (FI) Puolivalmiste ¢i saa oltaa kiytitGon ennen lopullisen koneen, johon se on otellava, on ilmoeitettu olevan siinndsten
mukaisesti konedirektiivin, (DK} Delmaskinen ikke mi tages i brug, for den ferdige maskine, som den skal inkorporeres, er blevel erklarel 1
overensstemmelse med bestemmelserne i maskindirektivet. (NO) Den ufullstendige maskinen ma ikke settes i drift for det endelige maskinene som deter
bli innlemmet har blitt erklaert | samsvar med bestemmelsenc 1 maskindirektivet. (GR) To muuredsc ppydovnue dev apémean vo telel o Asmoupylo s
GTOw TO TEAKG ppydvnie oTo omolo mpéretton vir svan potodel dnaatel og cpgnve e Tig Swmdiag ™g odnyiog yo to ppeviioTe.

NSS® Enterprises, Inc.
3115 Frenchmens Road

Toledo, Ohio 43607

PHONE (419) 531-2121

FAX (419) 531-3761

mailus@nss.com
WWW.NSS.com . . .
Printed in China
WHISKER VACUUMIZED PRE-SWEEP INSTALLED ON A CHAMP 29, 33, OR 35 Rev Orig 05-14 Rev G 01-16 PART #9097652

22



¢59/.606#

[44

9T-T0 D AdY PT-G0 [eUIBHO ASH  GE MO ‘€€ '62 dINVHO UN Ins gj[eisul d33MS-3dd AIZINNNDVA INSIHM

aulyD us swudw

WOI'SSU MWW
wod'ssu@sn|rew
19.€-T€S (6T1) Xv4
T212-1€S (6T+) ANOHJ

,09gY OIYO ‘OpajoL
peoy suswyduald] GTTE Ssu
‘ou| ‘sasndiaiug ¢SSN N

maoilanilod pa mi smibeo Sl Jzgpamo S o oamdiioo duzaoyvlo reeaoinoaz o wnziody ojoxo 0o ol ey o1 a1

et midaonzy 20 ez pa eaezde aze orilanilnd Seyzanil o, (40) PAaapm 11 JUIS|IUL I PILL IRASILUES [ R 11 I8y s g

B 19 19p WOS JUDUHSEL 2S12PUI 120 1] [JUP SIS 241 B UUSEW aSIpua s iy uac) (OB IPAIRNPUISEILL | JILISS|UI S0 PAIL 352U SSUMIAD
1 IR 40 AR () 12 “S2010cI0N Ul [ES UDP WOS “UINSEIL 2FIPJE) Udp J0J “FIuq | $258) BL 2] U UISEWIRCT (4CD WIARIRIPIU0Y [1SIs1Ey i

UISQUUEES UBAA[O NYAJIOWT U0 “BAEN2I0 U0 a5 uotjol ‘maauoy vasijndo] uauua uponAey BENO BES 19 9)SIU[BATION] (T4) “IRAI{RIIPURSELI | BILIDS|2 LILIEISq
P BILIEISSURIIAQ SIBJE[IOT JBY SEATJIOIUL [[EXS URP WOS UISEW BSI[INIS UIP URLIQT HOUQ | SB) JB] 2)UL J2USELL 2PEPIOQ|[NY SIA[AP Ua(T (AS) “seuinbipy
BAIDIICT B S2031S0dSIp S W02 9PEPIILIOIUOD W) EPEIE[IIP OPIS BYua) EpEiodiodur 198 9A2p 212 anb w2 [y euinbeu e onb 278 031418 W epedojod

128 axap ogu mnbew-asenb v (L) ulipypuaumpepy op ueA 1edaq ap 12w S 1SURIIA0 LT PIBE[{IA ST 121 U2 aumpEw o ijapuiajin ap

R WO URFdo pIom 121 EPIOOA IHINIGIT UIPIoM 21U FEIU AUTLIBIW AFIPA|[0AUC 2CT (TN I[P LIUIUIISEIN JaP UDSUNUIIISIE UaP JIU SUNLILLS UG )
UL OPIA ‘([0S UDPIM. JNBQISUID 318 1P UT “DUIYPSEIN 21Z13] 21 SIq “UIPIDAL IDUIIOUISF qALIA UT WU FIEP SUIYISEN ISP URIS|joAUn 31¢T (7(T) “seuinbejy
ap BAIRAN(T B 2p Sauopisodsip SB| B auojuod Bpemkejaap opis eiel| ou epriodioour 1as B BABA [BND B] U [BUL BUINDBI B] SENURIW 0121AIS U2 Bsand s
2qap ou euinbew 1SEND B (S AU BAITIANCT B[P U0IZISOdSIP S[[B JULIOFU0D BIEIRIMP BIRIS 9 UOU BIRIOdI00u! 219555 340D IND U1 [BUL] BUNIILW
B[ PUDULE OIZIAIIS LI ESSIUT DISED JAIP UOL BUTIRIRI BT (L) "SOUNPRIN JATIONP B 9P SUOIISOdSIP XNE 2UU0Fu0d 291829 21 1 2pt0cioour 2119 110p 212
afjanbey suep apruy auigaew g anb jurar 0214038 ua st sed pop au aunpew-senb v LD eanmang Sounpey g jo suosiaoad g s Ao juos
1 PAIR[AP uaaq sef patesodioann 3q o ST YA1AL Ul ABUTPEW [RULy U [Hun 331aBs ot ind aq jou snw Lo ungpew pynapdwod peed syg, (M)

Sozmilanilnd Saovaauil hddod lonaodaayh 2o amdododliyz amnaiio am anido amuagz am orilam eanfliloyoam o Sozamaann

Azoeenz va sraoandiovon N uap ed UUOY YN0 1 uolSRULIOIUL JUBAS|) ‘jmqﬁlplu{lu sjeuofEeu ap w1y Suupoune
ALORD
ap ey Sunpowus PpuniSaq ua gd aeas wos asanusuen @ nso mSidiog 1a (c) msnupearjond essoponiu h:g\{[{g\. WP TBARNIA
s sy wseudAd wisn)snnd sy e Ees UgRLgegE] Sumpnons (40 eyugeiaey ed wog ysoappp epEddn guesspas J.::]:thplu\m
B[|IUONEU AR URIESA( PRIATIOW 12 Bd eas wos ‘epugs ne sso mw 1y (AS) rumnbrw-asenb & 21008 00100003]3 OJELLIOJ 112 $3]URAI]AL S20IRULIOJU
‘SIBUOIIRU SIPRPLIINE SEp opriuawepung opipad wn & msodsa up 1233wo] & sou-owarwoldwosy {14 sauyaew apooijoa 1210 2p do uLoa apsuoIR}R
Ul DTIBULIOJUL 2IUEAD P U ILIOINE J[EUOIEU 3P UEA J0ZIAA PO UIUIP2L 121U U UBA SUIPID|UEE JEEU “UIPUIZ 21 WO 20U SUO uapuigaa [ip (1IN
DUILPDSBIY UAFIPURIS|OATN JP JOE WL0 ] JDLDSITONN[D UL UUOBILLIOJU] 2JUBAI[2I ‘UIPIOURH UA[BUOTIEL LD UOA SEINY UJIPULLIEIQ U JNE UO1R{EaY]

ul “uaFeIdAqN Nz ‘sun unydigdiaa iy (3 eunbiw SEM B U2 021UGNIA[R OIBULIDT UD 2URUILRd UQLBULIOTUL B] *S[BUCIDEL SIPEPLIOINE SB] 3P OPBATIOW
auzuEpigap siuatwanbal un g wisandsal ua nwsuel e sowxawodwos son () aunpoew-senb ns eiuenRa Buusy w nuuied uozeudogu
“IBUOIZEU BILIOWNE 3][ap 2ed Bp BJBATIOW BEAIPU BUN & Bodsil U1 asenawsen & ousiudadun 15 (L1 sumyaew-senb ) ns anbiuonaaga auof

SN0S SAUUEUR SUDTIRULIOJUL $3] “SI[BUOIIEU S$21L0INE $3] Jed 224101 2PUBWIAP 2UN € 25U0dal U “UNIWSURT) § SUCITRE UL SNoU snoN (4) AR uiyoew
pawpdwod Lj1md a1 10 WLI0J AUONIAD U UONELULIOFUL JUBAR[D] ‘S2NUOTINE [BU0TEN 21 Aq 159nbal pauoseal & o) asuodsal ul “Jusues 0] aepapun 3 (NH)

CETTINM “T/T-6F€SOSI ‘T-1€9TOST “TL-T-SEE0INT “€-9-000TINI ‘S68TINA “TOTTTOSI ‘T-00TTINA ‘T-00TTINI
seaaod] | magriowmeridnag LapJEPUES JLRSIUOULIEY ADPIEPUES IP2IaSIUOWIEY /R IPIEPUEE U3linmseynuuapyl AopIepuss 2pRas |UOWLIEY /SEPEZIUOULEY
SELLIOU UISULION 3PIIISTUOULIEYDT /U ULON SHUISIUOULIEY /SEPRZIUDILLIE SEILLION S39SIUI0ULIEL SSLLIO U /IEZZ IUDULE PIEPUR]E SPIEPUR]S PAZILOULEH

AN UONRIQIA YA/FH/TO0T 24N DINA DA/B0T/F00T
“HE S 5200 S/ BAIINP- T IPUYDANNINP- 1T SIPUY MAIHNP- 1T INAFAIRIP- 1T eSUAC/IN P SEANdIP
SEONCAPUIIYPL- (15 219pUy /I[P (15 219pUy/HL Bl 9P SEATPRIIC] SENO/HI] AP SSALPONP SN /HI AP 0]y SIAPIC H PYI0

A coroladodoe ana g Sodad o1 i pamdinian weioasas vy homdloie laadz nalz (o) [ S5apaa

1§ [P PAILIEAS LIS 1 RPIACET 12 U0 [SEuaimyop YS1a) iueaaay (Ox) TLA SE) 1 H [9p Pl AS[2ILILRSSUALA0 | PPRQIEPN 19 U0NEII Wyop 234s104)

uEAA[Y () LA BSSINN] UESO ¢ UMIADO BSSEUNOA IINPEE] uo JRlIESE 10810 manjnmueesy (1) 1A BSe|q 1 g (9P paw iaSijua | S)|[BISusiies

TR HOLEUILNHOP HSUBR] UBAS[Y (AS) “11A oxour op o 3ped vp souLs) sou epriogra 10 Musurpad emuns) opdejusnoed] {1d4) 11A 25 (g

uEA g [33p ENSI0YIRRAC PREISI0 IPI0M AEIBILNI0P MNPSILR] NUEAI|Y (IN) I[]9SISDIWIESNZ [[4 SEURUY S3p ¢ (1], U Sunuuns uaiag)

T P UOTIEIUR WWIOCT YIS IULYDR] 0UBAI [ (T} "TIA OXaUE [2p F 24ed B] UeD PEPILLIOIUCD AP OPRIOGE]D BY 35 JIUBAI[D BITUD) UQLEIUWINIO]

{5d) TIA 230 ap o arped 2] # s uuejued 33mnsues 153 sjusunnd anbinpe ) ueneuawmsocy (44) 1A 0S| R [Pp g 3ed g)pe giuuejued

ut ge[idod gieys 9 auauiad BIIUI) AUCIZEAWNIOCT (LT} TIA XUy Jo ¢ 1ed yiia 20uepioads un pajidiwod 1 uomjBjualundop [EdIUG2) JUBA[Y (NH)
LTSS IS T O TIeTI T

“zozgovgody oy zroondodz sz /700 oxom il

01014 SmAlieo S Szolaven Sexoog Sagaoyoxn 10 (40) 1Addo So JpUsAte 12 JH3/TH/900T 1PAIRIPUDSEL | ABIY 381jUsA 3puagied (ON)

Aplazde So pusaue 124219 12 AT/THG00T IPAILRIIPURSEIN | AR 281)uasaa apuasiod (M) wainiu el mp|paocs uo

AT/TH/O00T MANRIPAUOY 12SYNIUTIEEA JASIBUL[0 JBABRINGG ([.4) :S)jA3ddn ipo syedumg]in 18y 5219007 RATRRIPURSEU | UAARD] BSI[JUaseA apueljpg

(AS) sepudnd 2 sepedijde Wkl DH/TH/O00T BAIDANC B SIBIDUSS So)snbal sauingas sO (L4) pinaa ua jsedadao) uliz O/ /9007 ulifp LRupEN

AP UBA UISI I[INUISSI IPUSTI0A 2T (TN NI pun Japudsmdsie OI/ZEO00Z AMNIYPHLIUSWIPSEWN BP 1EuLRpIojuy wpuad|punid uspm o)

21T () opijduma £ opeaijde wey 95 O/TH/900T SEUINDEA 2P BATDAIICT B] 2p s2EI2U252 sojisinbal sopuaingis so () sapipadsal 1 sagnbydde

M0 TD/THS00T SHINIRIY JATNIP B IP SNUBAINS S3|[INSED 830T1xa 537 GLD enadsit 2 aeandde 21218 ouos /7 1900T FUNPIRIA] BAIRIC

B|9p 1[e1zumssy msinbas nuandas (L1 papuyng pue pandde 193q 3ABY DT/THO00T 2AN0¢T Aunpepy jo siuawannbal [enusssa Surmojog oL (M)

MMMSHH GQAZINNNDVA dIMSTHM SO0UAL 1ddAAL/ALNANIHOSVINOdLLAd AL

WNNDVA HLIM HAJATMS ‘XHOSSTIDIV
SHNYXHIW/ANTASYIN ANON/NIISYIN/Y NINOYINANIHOSYIN YA ONNNHOIAZAG/ W NINOY /Y NTHIOVINANTHOYIN

V8§ 6DN ‘WRYEUMON ‘projadeis
‘ProY WRYSNNON $C R SSIUIENE Plojuld £ WU ONT ‘SASTHNTALNT SSN U01SWAIT HrEA SANEIEId3 3 UoNRUSWNI0 B3N], PIZUoIMY
LTI 1ES/61LF ANOH 8567 - LO9EF V'Sl OIHO OUATOL AVOH SNVINHINANA SLIE DNI ‘SASIHdHA LNA SSN

ANDIZVHOJHOINI [0 INDIZVHVIHOIA (LI} THIGLYWGING
THL HZBVHT (49) NISHNLANHYASIWYLLIIT (I4) DNTHZ THEISONTHILNOW (ON} DNTHZ IHEISISTAWWALSSNIHIND S'Su )

(MQ) QYNDDAGNT HOL NV 3 (AS) OVIVHOJHOINI 30 OYIVHEYID3A (Ld) DNIHYTHYHIAMNOENT (TN)
ONNEY DIEINYANIA (30} NOIIVHOJHOINI aa NOIJYVHY123a (53} NOLLNLILSNOD 30 NOLLYHVY1I3Q (¥d) 1eubpo (N3}

NOILYVHOdHOONI 40 NOILLYYY103d




T¢

‘dweys sauyoew sp ssoald ap |anuewW ne snoa-zapodal “yGZ L No YOB 10S 8413 inad unajoucisip aulysew el ap pnang ,

3SS0dd 3d
dN3LOW 1I0¥d

3SS0yd 3d
dN3ILOW IHONVO

/) o
e @ ' : T ¥NILdNYYILNI
39vdN023a
9 = I
Lol @) YN3INNOILLDV
e =@ g,
vs =1 @ ®
3001d D3IAV |
‘?’j e E INNVAOYULDTTI @ v8'0
oot e o
NPT ¢ p € 7z | ¥NALONOCSIA
wEloniSe  YN3II0W 3IA A o]
A
H1L1s0d \EI/ 317ddNd = d
JaLve Ssvecdl N31g = 19
JNVYId = M
9 149N =9
() JION = g
—= 3INIHOVI €] ap 19N0Y = ¥
«LINDYUID JANYIWIWQOD
3dN0D 3q
INIHOVIW @) 3JONIOUN.A
1344V

310 Y
dNILdNAIFLNI

INOIYLO313
440 / NO Svd /INVH //

NVHOVIA ONIFIM 1VI1d10314




QHHHH\—I\—I\—INHH

0¢

abedo|q ap a||opuoy ZTN

Jnaydnuiaiul| ap [ anbielsol1os| abreysaq

2N0oYdINoed U Jnaydniialul| ap 9j218AN0)D

(X 8| suep snjoun) fediould Jnajouolsia vSZT - Jnajouolsip sp neauued np Bllanb!El
(1 8 suep snjoun) fedioulld Jnajouolsia voe6 - Inajouolsip ap neauued np Bllanb!El
S9I0A XNap B Jnajeinwuwo)d

(a1 3] suep snjoul uou) edidulld Inajouolsiq YSZT - Jnajouolsip ap neauued
(1 3] suep snjoul) redidulld Jnajouolsiq Y06 - Jnajouolsip ap neauued

abe|qed ap ewayds ap ananbny

T6.S6€9 800T
T18.56€9 L00T
TrT1€690 9001
TL2€69.
T6TE69. S00T
TTv06€EE 00T
1822692 €00T
8|ndseq e Inajdnusiul TOTT6VY ¢00T
T18¢6€9 TO0T
NOILdIHOS3IA "ON 1dvd N3LI

dIANSIHM 3d JANVININOD 3d SdN31ldNdd3.LNI




61

L06

dANSIHM 3SS0d49 3 T1dINISNS



>
BLOOCOHHNNOOH(\IC\IOOOOOO(\INNNNN@@@NNOOOOOOHNHHHHHN

81

anoyolnoed us adnl e| ap uanurew ap snbe|d

abellas ap J31jj02

apIA snos uswaddeyoss,p neAny 9|

uswaddeyosg,p Xnalous|is

saonod TT ap abeulas ap 13|02 buo|

3pIA € IN3J0W 3p uIor

na|q ‘OMY vT-9T ‘9]0SI Juswaianug ajew apidel uoixauuodad
91104p B uUolel0) ‘8SS0.q €| 9p INSI0N

aslid ap uoyonoq buoj Jays uoinoq WwW9T X 20 X ¥
abeoo|q ap 9jjepuoy v\

are|d a|japuol yIN

anoyolnoed us adnl e| ap uanurew ap snbe|d
onoyoinoed us adnr

are|d a|japuol 9N

abedo|q ap 9jjopuoy 9N

ajeuobexay 8191 e uojnog Huo| ap Ww GE X 0'T X 9IN
HIMSIHM 8ss0lg

aJeuobexay 8191 e uojnog Huo| ap ww 0Z X 0'T X 9IN
abeoo|q ap 9jjopuoy 9N

allawelp ap 9||apuol apuelb g\

Inajow aigJte,| ap apliq / assolg

Buo| ap wwgg X wwg ‘Aay

asud ap uoyonog buoj Jayd uoinog Ww9T X 8'0 X SN
abedo|q ap 9jjopuoy SN

are|d a||apuol G\

13119N0Q 8SS04gq HIANSIHM

na|gq ‘OMY T-9T ‘9]0SI Juswaianug sjew apidel uoixauuodad
alleloyiue suas 8| suep uolnelol | ‘9sso.q e| ap IN3J0WN
Inajow ap juswauedd spIA

auoqgJed ap assolg

na|q ‘OMY T-9T ‘9]0SI Juswaianug ajew apidel uoixauuodad
S)|OA 9€ uoneJidse,p JNa310N

3|qeo ap abeuas anawelp ap .8/c

are|d 9|japuoi 9N

aleuobexay 9131 e U0|NOg UO| WWQS X 0T X 9N
NOILdIYOSs3d

dANSIHM 3SS0d49 3 T19INISNS

T169596€9 T€6
Tv.26€9 0€6
TELC6E9 66
1921692 8¢6
TOYS6€E9 L6
T9YT6€E9 9¢6
TLT06¥S
TG926€9 G¢6
TT626€9 1448
T9TC6E9 €6
T68T6€9 [443)
T19926€9 T¢6
T1926€9 0c6
T16916€9 616
TS8T6E9 816
TE6T6E9 LT6
T¢vT6€E9 916
T1¢616€9 916
TS8T6E9 16
TT6T6E9 €16
T6ET6E9 16
TO6T6E9 T16
188¢6€9 0T6
16226€9 606
TCLT6€9 806
TOET6E9 L06
TLT06VS
Tv926€9 906
TSYT6E9 S06
T0096€9
T.LT06VS
TEVTEE9 06
T6.26€9 €06
T69T6€9 206
TYy16€9 T06
'ON 1dVvd AENR



LT

c08

108

€8

dANSIHM 1LOdVO 3 TdINISNS

cc8

Qo o o
- - N
oo o o

oc8

Ges

ve8
,C8
128




> AN N N
F@@@HHHHLOLONHHHHHHHHHHLOHHNNHN

91

asud ap uoyonog Buoj Jayd uoINogq WWZT X 2'0 X ¥

[N3dUI| YIMSIHM 8p aiped

labuep ap JuswassiuaAe,p anenbng Jaseldd

[euobexay nolos pue|b yIN

auJa1Xd oNoydINoed ap Jeqel

3||Inop ap neadeyd ap 9191 uoinoq Buo] WWZT X G SIA

3||Inop ap neadeyd ap 9191 uoinoq Buo] WWZT X #IA SIA

MOIAN 1asul 9aAe [euobexay nolos A
uopJo2 Buoj ap seanod zT
MOJAN 1asul 9aAe [euobexay nolos yIA

100ded 8p YIMSIHM 8J81ureyd
ajeuobexay 2191 © uojnog Buoj ap ww 2T X 20 X ¥IN

auJalul onoyodnoed ap legel
uoddns 3j218AN0I YIMNSIHM
9191 & 9191 ap aslid uoinog Buoj wwZT X N SIA

2191 & 919] ap asud uonoq Buo| WWIT X GIAl SIA

ale|d 9||I9puoy ¥IN  T68T6E9 128
inajeAnoe dijo Jajnoseg  TO8S6£9 9Z8
12026£9 GZ8

abeoo|q ap a|jspuoy ¥IN  TITZ6E9 28
12826€9 £Z8

TY7G6£9 zz8

T6TT6E9 128

TETT6E9 0z8

18826£9 618

abeoo|q ap 9||9puoy SN T6226£9 818
are|d s||9puos SN TZLT6E9 /T8
19A81q ap anenbny  T8EZ6E9 918
12026€9 GT8

aleid o|lopuol N TE8T6E9 v18
TS6T6E9 €18

T6E£26£9 218

TS6T6E9 118

T66T6E9 018

16,169 608

a|lopuol s YN T8ZZ6E9 808
1821659 /08

16%726€9 908

12026£9 G508

aled s|lopuol yIN  TE8T6E9 08
1882659 €08

abeoo|q ap 3||Ispuoy SN T6ZZ6E9 208
aled s|lopuol SN TZLT6E9 108
NOILdId0S3dd ONldvd W3l

dANSIHM 1LOdVO FTdINISNS



5
Fowddd

ST

[a0eT JuUsWassIIBaAY Lodsuel | T9/G6€9

a[euobexay 819} e uojnog buoj ap ww O X G'T X 0T TY6T6€9

S0L

9\ adeyo ap axy TOSG6E9 0L

anpusj a|idnob g\ TTSS6E£9 o)
abeoo|q ap 9||spuoy OTN TLLT6EQ 20L
T0L

NOILdIYDS3A 'ON ldvd NTLI

140ddNS FT1dNISNT 3OVLINOIN 3d LNOd d3IMSIHM



>
BLH\—|(‘0ﬁ‘ﬁ‘(\lﬁ‘#HHH#QHOOHN##MMNNNNNNHHNNN#H

i

1oddns ap anbe|d onoyoinoeod ap 1eqey T0/.G6E9

ale|d 3l|spuoy SN T2.T6€9

8181 ® SIA uoinog buoj wwigT X L0 X vIN 12026£9

abedo|q ap s||epuoy YN T9TZ6E9

9le[d 3lIspuoy N T68T6£9

leqey T99G6£9

abepnos alped adwel 19 sLgap ap neale|d T¥626£9

auIsn I} WWTT X 0'T X 9N ‘WWQOT X OTIA uswsajneds e siA anbuo] T1.626€9
[euobexay noid9 9T-8/€ T8ES6E9

3||]apuoy QTIN 8p anpus- TLLT6E9

ale[d 3l|spuoy OTIN TTEC6E9

asl01a1jua ajuelonid as|Noy T67S6E9

saonod g ap alilgwelp un,p anoJ aun JaAe 3jueloAld ans|noy T81YS6E9
)OJAN Masul 29Ae [euobexay noi2a G0 X EN T9026£9

9||]spuol a|re gN TS026€9

(4n0y1 8p t/T-swniny JiuaAal sind ‘n0Jdg,| 1a118s) OJAN Lasul daAe [euobexay noid9 8'0 X SN TELT6E9
9le[d 3lIspuoy 9N T69T6£9

2N0Yy2IN0oLI Ud 3INUON T7956£9

‘ANIHJINOD - JUNON Jaqany ap 1M 62656€9

[el2w ud 3131 & SIA 9p 3)|In3} ued Buo| 8p WW G'9 X 6°CIN TT9S6€9
adwel e| 8p apIA & aiqueyd T¥SS6€9

JuswWaleI9,p 1oddns onoyainoe)d T6GS6£9

919} B| 9p Jusws|neds e siA anbuo| sjjiNop WW9T X 9N T122S6€9
ayoneb s[elgle| assoig T€9S6€9

ai3ule assolig TSGG6E9

alel9le| 8ssolgd T9GG6E9

SIA e aulydew 8191 sdijiyd ued Buoj ap ww ZT X G'0 X EN T,026€9
Jadeds T8GG6E9

aduwrel | ap augyouel] T/GS6£9

9le|d 3lIspuoy N TG0C6£9

[euobexay noid9 G0 X EN T9026€9

SIA B aulyoew 83191 sdijiyd ued buoj sp ww gT X §°0 X EN T/026€9
adwrel sugadg T€SS6E9

sugap e ualdiogy TS626£9

NOILdIFdOS3A ‘ON 14dVvd

L9

-€09

dAVd F319INISSV ® 34NANOS XO4d S1d94d



>
gHHHHHHNﬁ'#Q"ﬁ'

€1

a|qepAxoul Jaioe ua ‘adnod ap Zg/S 19Al anaweld
SIA e aulyoew anbupuljAd 8191 e sdijjiyd Buoj sp ww 9 X 2'0 X N

uoneanuap!p ananbig JSWWON

0T 8p 19nbed - Jaided us an|4
apJeb usa asiw ap ansnbna 1.4

T80E6E9 Z15
T6826€9 0TS

9|lapuoy NdS vIN T9T26E9 60S
are|d ajlspuoy vIN T68T6E9 80S
abeun ap 19nboj xnoqg T.TT6¥9 L0S
TOTZ6E9 90S

nssi us a4 TESTBED S0S
TYEZ6E9 ¥0S

T9YS6£9 €0S

9|2J9AN0J 3pIA & 3)j0g T9/26€9 20S
uoneJidse,p neAny TG/26€9 T0S
NOILdIYDS3A 'ON ldvd NTLI

S Z0S

108

d49INVHO 3d 3dIA FTO0d3aANO0D 3d I 1dINISNS



>
gHHHHHHHNﬂ'##

a1

8181 & UOINOQ X8y WWIT X 0'T X 9N

Inauuonoe,p abeiuow ap uoddng

Inauuonoe,p abejuow ap poddng

MOIAN Hasul 98Ae [euobexay nolo9 80 X SIN

Jjuawsajneds e SIA ‘Buo| ap WWQE X 9N

abnol 'OV 8T-2Z ‘9|0S! Juswalianua sfew apides uoixauuodaQd
abnol ‘OMY 8T-2¢Z ‘9|0SI Wuawala|dwod ajjawa) apidel uoixauuodag

T98T6€9 0Tv
d|lspuoy uds 9N TS8T6E9 601
9le|d 3||9puoyd 9N T6916€9 801
noid9 xay §'T X OTIN T0EC6E9 90V
Tv02Z6€9 SOV
TOCT6E9 vov
TELTEEY (0] 4
TOLT6E9 [40)7%

TLET66Y

TO9ET66Y
IN3UUONDY HIANSIHM TLST6E9 TO¥
NOILdIHOS3Ad "ON l1dvd N3LI

)&\ gov

GOV

90

14814

cov

(0} %

dod dNANNOILOV FT1dNISNE 349dVO



11

aNOIYL0373 NVIANNV I19NIASNT



>
FlnanaNN AN AdAAd N A A A A A A A A A A A A A A AN A A AN AN

0T

[euoBexay nolos g0 X EN

aurUBWOW JN31RINWWOD

9191 ® SIA ap aulyoew ued Buo| ap wwgT X G‘'0 X EN
s1610p sap uonoaloid ap apIoud|0S

abno. anbios|g suioq ap 8j219AN0Y
(s1u8saidal 1s8 1nd108uU09 3] |Nas) anbuosie abeiged HIANSIHM

(21wasalidal 18 1n8108UU09 3] |Nas) anbuog|a abe|ged YIANSIHM-dINVHD

919} B UO|NOQ X8y WwoeZ X 0'T X 9N

a[euoBexay 2191 e uojnoq Buo| ap WW 9T X 0'T X 9N
3|00 ap abe.las anawelp ap /T

sIA asuid ap uoyonog Buoj Jays uoinoq wwoT X 20 X ¥
(1naj0wonlas) aladwe g‘p ap Jnajouolsig

(epIA e Inajow) sasadwe GT ap Jnajouolsiq

(srejeq e Jnajow) saladwe g ap Jnajouolsia

3|geo ap abelias anawelp ap .8/

3OJAN Hasul 9aAe [euobexay noos O‘T X 9N

uojAu ‘ge-0T ‘aublioq noioo

9191 & UoJNOg Xay WW9T X 0'T X 9N

19026£9 0gg
1700669 62€

12,6659 8z¢

TTET6E9 128

apolp ap abejquiassy  T¥2Z6.2 9zZ¢
apIoUYIOS SIOA 9E  T20Z6.2 T4
T.¥S6€9 A

1285659 €zZ¢

ananbng Inajouolsia 1892659 zze
anbuos|@ nesuued  T6926£9 12€
1281659 0zg

ale|d 9||I9puoy 9N T69T6E9 6TE
1261659 8T¢

ale|d 9JI9puoy 9N T69T6E9 LTE
allopuoy uds 9N TS8T6E9 9TE
T98T6£9 GTE

18/26€9 vTE

ale|d a|lopuoy ¥IN  T68T6E9 €TE
allopuoy MdS YN TITZ6E9 FAR>
TT626E9 TTE

T¥.G6E9 0TE

1680612 60€

TE.G6E9 80€

16.26€9 L0E

T60£6£9 90¢

TZTI6E9 ¥0€

ale|d 9JI9puoy 9N T69T6E9 €0€
allspuoy MdS 9N TS8T6E9 20¢g
1981659 TOE

NOILdIgOS3d 'ON 1davd  W3AII

aNOIY410373 NVANNYd 319N3ASNT



1 awuJoj-areld assoig YIMSIHM  TS8Z6E9 912
T sasnajaﬁuep SGJQ!SSHOd Sa( |ogeT] uonuany TVTT6E9 GT¢
1 noiog ajeuobexay G/'T X ZTN  TZ626€9 v12
T allepuoy NdS ZIWN  TZ.Z6€9 €12
1 anbe|d sp wawsalsnly  T0/Z6E9 212
z ale|d 9|lopuoy ¥IN  T68T6EY 112
Z gllepuoy NdS vIN  TITZ6EY 012
z sIA asud 8191 anBuo| uoINog WWIT X L'OX YN TT6Z6E9 602
1 nolog sjeuobexay G/'T X ZTIN  TZ6Z6E9 802
1 uid abejinolsA  TOZZBE9 L0Z
1 uopiodo saonod g TZGSBE9 902
1 sIA asud 8191 enbuoj uoinog WWHyT X L'OX YN TT6Z6E9 S0Z
T dllepuoy NdS v TITZ6E9 02
T ale|d 9|I9puoy ¥IN  TEBT6EY €0z
I anpusj anbeq  T8/LT6EI 202
1 3|qed ap abelsas andwelp dp .y/T  T..Z6E9 102
ALO NOILdId0S3d "ON Ldvd NEI
4%
€1
— 21z
\ : | Lz
- .. y - d l
\ < - d R G o]k4
- . r'_ , ® '
AN RS ! /
| \ S 802
I|I ) L T— “'\ r L0¢
._ __ = =] @ 502
] ~S— —1 7 902 I
| N <)
J - Z ™~ 02
N L €0z
S12 N N
20z
oLz L0c

S1d94d S3d INJNTDO01 31 dNOd A2V T1INOHAIA 3Ad ' 1dIWISNT FdN3Id3ANI



T |]ogeTand  T6SE6ES TTT
8T SIA 8slid 919] anbuoj uonog WWIT X GZ'T X 8N TY.T6E9 0TT
8T a|lopuoy MdS 8N T9LT6E9 60T
8T ale|d a|I9puoy 8N TS.LT6E9 80T
Z 3|geo ap abelias angwelp ap .7/ TOOS6E9 10T
T algiureyD YIAMSIHM  TTLT6E9 90T
T abejuo ap uoddns auiyoe T9826€9 SOT
T abejuoN ap aIped YIANSIHM-dWVHD  TZTIE6E9 0T
14 9|lopuoy Jopusd 8/€  0TTZZT6 €0t
1% 9|lepuoy Mds 8/ 00TZZT6 Z0T
% Z 9p 19nbed - sjeuobiexay 818l © uojnog buo| ap seanod #/T-T X 9T-8/€  00£ZZT6 10T
ALO NOILdIdOS3d "ON Ldvd REN

g0l

dOVINOIN 34 FTdINISNT dIAHSIHM-dINVHO



[ oInbig

2NoyoINORD US suonexiH

sugap ap adwel | ap Juswsalonld a7
‘(c 24nbB1y 110A) 2noyoinoed us suoddns sg)

suep sg|eisul Juos adwel ap sugap s10Ald sa] anb snoa-zainssy :adwel e] ap s1gap 10Aid np uonodadsul ‘9
"uIq SLgapP B]248AN0I Nk I8l 1s8 18 ‘adwel e| SNos
BPIA B alquieyo e| e 31184 1s8 uonelidse,p neAn) 8] anb snoA-zainssy :uonelidse,p neAn) np uondadsul ‘g
‘(u1nayelado,| ap abals o] sindap NA) alleioynue SUSS 3| SUep auINo]l 8sS0.q 110Jp 3] anb snoA
-Z3INSSY "alreloy SUas ua auino) ayoneh 8ssolq e| anb snoA-zainssy :lejeq ap uonelos el ap uondadsu|
‘guuonisod ew 1s8 9||9 IS Jnajouolsip np neauued
9| suep JNareINWIWOI 3] ZAUINO] “JIBXSIYAA B| INS auInoy |I ‘Iney 3 S1aA 9de|dap 1sa ajnaseq e| anbsioj
anb 810s ap neauued g suep suuosod 1S8 d|NIseq e 1a.iie / aydsew Jnaydnuiaiul| anb SNOA-zaInNssy ‘g
‘(NsSsi ud 8|1} BP €S NP JNdBLIBIUL|
e eA Jaided us aljiy ap JesS 3|) S9|eisul Juos aal Jaided ap JeS 18 al)|i) JBS NSSN 8] anb SNOA-ZaInssy e
‘anbiiog|g 19.4e / Byosew Jnaydnuaiu| ‘g
‘suep

sa1Bap Q8T ap JNS1LINWILIOD 3| J3UINO] ‘BSISAUI 1SS JUSWIBUUOIJUO] 3] IS "ISNSIYM B| 9p Juswassreqe,|
‘1o6uojoid ap Inauuonoe,| Jaureua JRIASP SBg 3| SI9A 3|NIsSe( B Inarelnwwod 3| Jadejdaq "aassneyd
©| ap SI0y JaYSIYM B| 8A3[nos Inb 32 ‘18)1ori1a) 8S ap INauuonoe,| Jaulenus JIeIASp Bja) ‘Iney 3| SIaA
a|noseq e Inareinwiwod 3| Juedeidop us nesuued 8] suep naidniiaiul,] 8p UOILIUSLIO BUUOd B ZalLIBA ']
191082l
no aipuald Inod 110s anboaoid Jnauuonoe,| ap suonisod sanne sap aun,| ap ajnaseq k| ap Wwawaoe|dap
97 "Inauuonoe,| e 89A0AUS 1S8,u aduessind unane ‘sfenuad uonisod B suep 1S8 JINareINWWOoD
3| anbsio7 *ajnaseq e Jnaydnuiaiul,| NS / JO / UO ‘SI0J) Us uonsod aun 1S3 IN3JLINWILWOD 3D .
‘assreqe 19 aAg|nos Inb anbu1o3|9 JnareInWwWo) 'z

HoInbig

OTIA Snoio3
aIn1juod 18 uolnoo



9

"9 J3H4NOI4 V1 SNvA INOIANI [.7£] WWET NOISNINIA V1 ¥IAYISNOD 3 dns 3dl13i’s
‘obe|bal ap s|quiasua,| Janulwip no Jajuawbne inod asinn
a1 1nad abeuow ap uoddns np ueAe sulod Xnap s8] snos 9de|d anbineipAy uudA un ‘anbreway
‘([q-1d TZ] W-N §'82) suojnoq ¢ S| Ja1iassay "aaisnle a1 1nad ISXSIYM €| ap aJnaudjul uonisod e| ap
‘1oddns np alale,| ® S81US) S| JUBSI|IN UT "dulydew e| ap sisseyd ne uoddns 3] Juayoene Inb suojnoq
alrenb sa| Jauassaq (g abed | e 10T 9|01Ue) TZTE6E9 abejuow ap uoddns 1aXSIYM Bl ap Juswalsnle,|
Jed anua1qo 8119 1nad Ja)SIYA B] ap asseq uonisod e| e aseiusawa|ddns Juswaisnle,| ‘aiessadsu IS p
"JI9YSIYM B| 9p asseq uonisod e| 8A9|N0S alieloy ain1ijuod QTN SN0J29 Sa| Jauino] "o
"ANYILXT NOYOI VL V1 3A 'LNO NOlyd
NN NO ‘INDITV FH1T 1104 dNLS V1 3A NId V1 '3dVHO V1 SNVA NOTNO9 Nd ¥3dNOL

IN3IANAC ST NO LNVLNY 4NOd 0TIN SNOYDT S3T HYININOL SVYd AN :NOILNILLY I
"Jos ne adwrel B| SIaA slLgap sa| Jakeeq

Inod zasse a1snl 9aAe 10B1U09 US JUOS XNeldle| siefeq sa| anb 89 e,nbsnl alreioynue suas a| suep xiou
e| zauinol sind ‘QTIA uolnob 8| INS N0JD9-8.11U0D 3| JB1IBSSAP “IBNSIYM B] 8p uonisod | Jassreqe Inod ‘q
"(H 21nb14)
Jayoue|d 8| 18 xneIdIE| Sleeq Sa| 811U 19eIU0D ap d1uenb e JspurWWOD ‘ISXSIYM B| 8p dassieqe
uonisod e| Jaisnle Jnod sas1jiN JUOS ‘INBuuUoNdR,| 9P JUBAR SHWSIIXS,| INS ‘adeyd e| e QT Sn0J29 saT e
'|oS 9] 99AR 108109 3| Jnod 1eeq Ja)SIUM T
NOILVYHNOIANOD 13 1S31

O 8J4nbi4 SR W0- ;
S11G2p S3p JURUBILOD v ] _En.8/L+" ] 8 ] o/wwg+ WwoTe
i E
| 257
u0- T T
[ 972/ 8] |
O/Wwwig+ WW9OT¢

I3)SIYM ap
fediourid ajqwasug

Inauuonoe,| ap abiL

‘sgluasaldal
sed JUOS 8U 9NOYIINOBI Ud SI18|0A
19 19)SIYM Stefeq sa :anbreway

‘(6 24nByy) T adels,| ap uoNISS ¥

ap ,uoneinbiyuod 19 159, JIOA 193SIYM awoj-are|d e abe|bal 9| unod ag|je1gp snjd uondiiosap aun Inod ‘v
‘(43ysIym abeiuow ap uoddns

9] anb sawaw s3)) |0s np [saanod g/T-8] WwW9TZ 9119 WelAap JaYSIYM swloj-are|d e| ap Jnainey e 'S
‘los

np [saonod /€] WWET ‘AU 18 |0S Ne a|9|[eled 8119 10p S1UIBdUS SLIgap ap Jualdioal Np puoy ap adeuns,| g
‘awlloj-are|d ap Jnainey JaYSIYM Januiwip / 1swuswbne inod

(9 ainbi4) sinauuonoe snoJd9-auo09 s Jajbal ‘99Ao|dap uswaIdnua IS8 Inauuonde,| ap abl) e| 98AY ‘T

(9 ainbi) e| e snoa-zayioday)

“]0S 9] 18 Slefeq sa| al1ua 10ejuoo np abe|boy



'9100 aane,| Inod J sianel) e sadels so| zaladay b

'sSu0|noq S| Ja.11as ap Jueae [,8//

-g] wwGzz ap aiped 9| JIBA8INOS Jnes ‘D SIaAel) e 3 sadels s zaladal ‘a|qre} doJy 8100Ud 1S9
[1,S "abeuow ap SISSeYd Np ainaudjul 82elns e| e ajoled e| 8p ainsaw e| NeSANOU & ZalJUdA )

4 3a4n8i4

‘(4 ainbByy 110A)
3||1I9In0Q 219 9| Jassieqe / zaydelal sind [I-q| TzZ] W-N G'8Z € Suonoq sa| Ja1as '8

3 24n3i14

(3 ainbiy JioA) [, 77/€-8] WiuZzz aInsaw aimuow
B| 9p Seq 9| 18 |0S 3| anud dduelsip el anb 82 e,nbsnl abejuow ap aiped np JueAg,| yoer p

g 24n3di14

(@ 2inbi4 J1I0A) uonexi) ap SIA S3| Ja1assag o

D aindi4

‘(D ainbyy 110A)
abejuow ap aiped np puoy 8] 8yonoy abeas| ap ainuuseb el anb 82 g,nbsnl o110 8] Jadwod 'q

g 24n3i4

(g ainby e
J10A) abeluow ap alped Np JUBAR SUIOI S3| SNOS 2110 un Ja2e|d ‘SI0) B B 9102 UN INS Jg|jleAel] e
[ 2/T-8] WWQTZ & 2IN3LIRJUI 1SS 89INSBW ddUELISIP B| IS '€



Vv 24n8i4

(v @inBiy | 410A) [0- /.8/T+ . 2/T-8] 0- / WWE+ WWQTZ 9119 HeIASP dINSaW €]
‘afejuow ap aiped Np seq 3| 19 |0S 3| 8J1Ud dIURISIP B| JBINSBIN 'Z
"NeaAIU 8p JUBWIJ Ud [0S UN INS aulydew e| zalgy ‘T

"uonesl|in,| ap SI0| S3J1UOJUSI SUOISI||0D 8P NO S3)N0J SasreAnew ap Ins anblowsal Ins yodsuel) ap SINod
U SO0Y9 9p UOSIkl Ud 9|[eisul 1usLlaldaliod uonisod e| ap Jnlos ap abeiuow ap aiped 9| anb g|qissod 1sa ||

NOILVOIFdIdIA 3d 3dNA300dd dNALNVH dINMSIHM

0/> (v)ap vdq
(¥oT) (4o) -/I/

ov Do

(ov) (OzgH uI) A

(o) ed)

« | @
= ZH ~_

o A f

S3INDILSIYILIVHYD

‘adwrel e| Ins 8ss0.q e| zade|dway

‘agbewwopua
no aasn 1s8 adwel e| Ins 8ss0.q €7

"S1Igop ap Jloin 3| zajfeisu|

"g|re1sul sed 1S8,U SLIGap op Jiod 8]

‘safelare| sadnl so| zaor|dway

‘sabewwopua
no sjuenbuew juos sojeldre| sadnl sa

‘aulyoeW B
ap 2J31Le | & S319l JUOS SLgIP 37

"apIA & Inajow 9| Jaoe|dway

"29sN 1S uonelidse,p INd10N

‘uogJeyd ap
Ssrefeq apIA e Inajow 3 Jadejdway

‘'sgsuadap
JUOS BpIA B IN310W NP uogeyd ap siejeq

'(s) anju 3] zaoe|dwal no apIA

"'ayonoq / suig|d uos
Jaided ap 2es un no /18 Nssi us alliy 9

uedyjy
Jes 9| suep UoIdNSJO,| JBuUIWI

"JuR.)jl 9BS 3] SUBp UoNONNSYo aun

"adurel | ap apIA & aiqueyd
e| suep UOoNoNIISYO,| JBUIWID

‘adwel
] 9P 9pPIA B alguieyd e| ap UonodNnisqgo,

‘uoneuidse,p ‘uoneJsidse,p
neAn] 9| suep uonNdNISqo,| Jainay ‘uonedidse,p neAny 9| suep uonNdINNSqO sed no nad e JaySIyM e
"obe|qed

3p SUOIXBUUOD S8 S8IN0] ZalJUBA

9YoE] |14

"abe|gqed ap Neaodsie] o] zayouelg

"ayoueIgap 1Sa abe|qed ap sleuleH

"INa)ouolsip o Jayouajoussy

"9youajo9p Inajouolsiq

‘sed auuOIIOUO} U JIBXSIYM €]

uonn|os

asne)

awoldwAs

dOVNNVYd3d



*onoyoINoed

SIUOIA S8 suep slgap

ap adwel e| zaigsu| "apIA
SLG9P & o) 9] JaInay

"S1Ig9pP Bp JNauau0d |
Jabebsp Jnod onoyoinoed
us Jeqel 9| Zand|Nos

'S9IXa 1N0}
JaAnss3 ‘uone|jelsul,| Jayjioe}
Inod anoyodinoed us suoddns
S| NS sulaiueyd ap 219}

e| e agnbidde ang 1nad wniyy
ne assielb ap a|naljjad aul aun

anbLogo
Inareinwwod umoq / dn

anbLog|d
O / UQ Jnardnuaul

'syodsuel] ain1onns ‘6/.856E£9

# SSN Jasinn ‘Jannol uodsuell-aj-Ins juanbaly INod e
'9s1IN29s

18 sainAel-nue adeyns aun Ins sop 9| Jns abeAejeg-aid
paziwnnoaea IaySIYM €| zade|d "(0zg wiod) abejgeo ap
neaosre} 9| Jayosueriqap 19 ‘(02 wiod) uswauuonoe,p
axe ‘(T0./ wuod) abejuow ap () SIA S9| JURINLI

ua uoddns uos ap abeAeeq-aid paziwnnoea JaXSIYym
B| zainal ‘Uodsuen-ainod el Ins syuanbaiy nad unod e
‘aulyoew

B| e sebewwop sap Jaujeliua 1nad suoioniisul

S99 ap 10adsal-uou 87 :INIJNISSILHIANY W

ANIHOVIA V134 1d0dSNVdL

‘'salnay

008 S9| snoy Jaoejdway ‘ainsn,| Jnod inajelidse,|

9p INdlow 9| SUBp auoQJed ap siejeq So| JISIIIDA e

SIow 9 S8| snol
"UONBIYLIDA P 8INPSI0.Id INdINEH ISYSIYM B
weains Jaisnleal sind ‘, z/T-8 & ainaugjul 1S8 Inainey

B| IS "ISYSIYM B| 18 |0S 9] 811Ud Inalney e| zalnsal e
"allessadau Is Jaoejdway ‘sabewwop

inod sansjnol adwel 1o adwel e| Ja10adsu| e

FH3L1VE V1Y LNOHJIOVININOANT d3INSIHM
NA INNILNOD NOILVSITILN,T FIHONITONT 1S3
ANIHOVIN V1 3d JLIdNOFS 3d NOISN3L ISSsvd
v13INOSHOT IFLIYYY IHLT 110d YINSIHM
"I3HON3TONT 1S3 INIHOVIN V1 3d A11dNd3AS
3d NOISN3L 3SSV4d S3ddV 43aNNOILONOH

Y d3NNILNOD LN3d dAAUSIHM ‘NOILNILLY

SuQgap ap aloq
©| J1a1aqI| Jnod 19nbo7
np 9|)1dnoo e| ins zai|

‘alressadgu IS Jaoe|dway
‘'sabewwop sa| Jnod sassoiq sa| Ja10adsu| e

"S91J9S U3l Juos s|i,nb Jainsse,s
Inod uonexiy ap SJUsW|Y Sa| SNo} zajoadsu| e
‘Mg 919 e ualpnonb uananua,| IN0) anb zaylIgA e
[@NSUaN uanaug

*onoyoinoed ua suoddns sa| suep abebua
Juswalg|dwod 1s8 adwel e| ap 10AId 8] ZBYLIDA

"aulyoeW | ap sabrewwop sap 18 apIA snos uonelidse,|

ap auad e| iuanaid inod alainbas aseq aun
INs s9A01aU 19 S9PIA 2419 JUDAIOP SIUBI)|I) SOBS SO @
‘adwrel g| snos no
uoneJidse,p neAn] 9] suep UOIONIISO 3IN0) JaJey] e
1nol anbeys Jaided us anjy oes 9| Jaoejdway
‘uonesl||inn anbeyd saide aJljly 8p oS 9| ISPIA
uaipnonQ uanaiug

‘salleluawa|ddns sjuswassiiane inod
uollesI|iIN,p [eNuUeW 3110A Z3}|NSU0D "ddurUdIUIRW
ap uollelado 81N01 J19N1J8448,p 1UBAR Sallalleq

s8] Jayoueigop sinolnol :INIWIASSILHIANY W

2INS 3WWO09 dduBUBURW 3P Sainpadoid

S$9| S81N0) Jan)oa)3 abeAonsu ap seouewload
S$9] 19 auIydeW | 9p J1enbape UsWBUUOIOUO)

un Jainsse Jnod [aNuUassa 1S9 1UBINOD UaNaiiua,

N3l1L3d1N

wx S1Y93A 3a

IdAVY V1 LNVSITILN NI 430V 1d3A SV 3N sxx
"9||IN0JJBA 3s |I,nb 82 e,nbsnl 8110q SLaP 8] ZOASINOS
‘NIg S1d93a suep rejeq ap sjiod
Jaou109 sed aN :NOILNILLY "9eq 9] Jo|[eisulay



‘NUAIUOI 3| JBPIA 18 ‘oB( 3| Jana|ua ‘adnl e| Zzana|Nos «
‘Sligap ap 810q €| Jaiaql|
Inod auiyosew e| ap 1104p 9109 9] INS B|qed d| Zall] e
{I9NSIYM 3] ZBA3INOS o
:red 9pIA 1S9 JB(Q 97 "Ulg SIIgIpP SI| Suep SIj|IenJal
oS slejeq sa| Jed adwel e| Ins salIeYD SUQIP Saq
ulg sugad
"apIA
ap ainssneyd | ap uonelidse,p neAn) 9| zayoueigay e
‘aoe|d us ai8w 3| 18 ‘ONoYIINoEI
ua suoddns sa| 29ane adwel e| ap s1oAld sa| zaubI|y e
"JOSIYM | 9P SISS0I( S3| ZOND|9Y e
:red 9108UU09-8l
1UBWIB[I0R) 1S9 SlLgap ap adwrel B 'Sainaulw SUOIS|||0d
9p Sk 9| suep JINSIYM B| Sp 18109UU0I9p S ap
adwel | v 1awlad gja) "alsiesedas uondasuod aun uos
sainssneyd ap abe|quiasse apiA 19 slqap ap adwel e
adwey s1gag
"92INIBS
ap UBIDIUYIS] UN J810eIu0I ‘Inadjouolsip np sabekon sa| IS
"S91ISUBIULINS S3| 8J1U0I JN3I0W INBUUONIE 18 ‘9SS0Iq ap
sJnajow ‘apIA e Inajow 3| Jabaioid unod sinajouolsiq e
Inalouolsig 21119913

"NOISN3L SNOS 1S3 INIHOVIA V13N0O SHO TV
HIANSIHM SISS0Y9 ST d3LIATG ‘NOILNILLY

‘'sdwa)l swaw ud UoISud}
sJoy no uonelsidse,p asuessind sass04( 19 JNdJ0W 37 e
'SIN310W BPIA 18 8SS0IQ SUOIIDUO}
S| 8]QU0D YO / UO» 918nbnd InajeINWWOo a7
doams-aid paziwnnoea JaXSIYM B| ap uolesl|in

'SY4d 37 SHY3A NO LNVH 371 SY3IA IDV1d3A IS
T.NO INVANId YINSIHM 37 Y3 LIAT INOILNILLY
"9ss014q B| ap 1uod 9| assieqe 18 9A9|N0S
Inb neasuid ap Inauuonoe juod 9] 9|QNU0D «Seyg
/ INeH» SaYd3|} S8| 99Ae gnbiew JnayeINnwiwod 97 e
‘2siun
sed 1sa,u |I,Nbs10| [0S NP 9A8|NOS 8.1 1I0P IBYSIYM 37
19YSIYM ®| suep seq sn|d / zana]

“JuswiguB)NWIS
Jayoueld un Jan0Jj 19 3jjIN0IPBA 8p Inares|nn,| e 1awiad
18 dweyd SSN un e gnofe ang 1op aulydew anad

'SAATTINT NO IAFT1ILNS
10dVD O3AV d3SITLN SIVAVE AN ‘NOILNILLV

ANIHOVIN V71 3d LNININNOILONOS

‘alnjgnop
al)|ly oes neaAnou un Jed Jaoejdwal 3| 18 1813l 9] ‘uis|d
1S9 |1 puenb oes ap ani Jaided ap aub| e| Jainay
"8J1[1} JBS NP NSSN 8] SUBP SLIGIP 3P JUBWSAI|UI,|

Jaypoey Inod sasinn juos Jaided us salljly-Siayoes e
‘uonisod ap sIoy 9PYNOS 8119 NO 181e[I9 BA
Jaided 9 ‘nssn ap oes ap any 9] sues “Jaided us Jes
e al|iy 8] 8breyd us puaid nNssi 87 "NSSI) US JBS UN,P

Inaugul| e 219sul 819 1op Jaided ua uedyjly oeS 97
"211|1} 9p Jes 9| JIosodxa inod apin

© 9110Q ®B| 9p 9|2J9AN0I 3| JIANO 19 10deD 3| JI9A3INOS e

:Sa.|I} XNk 1apadde Inod

'JOV1d N3 S34d1711d XN3A S371
SNVS IANIHOVIN V1 d3SIT11LN SVd AN ‘NOILN3LLVY

'A0V1d N3 3d1711d SOVS

XN3A S37 SNVS d3INNOILONOL 3dIvVd SVd 3N
"anuiwip aouewlouad el ap apia 8] anbsio| 8.y

ap soes s9| Jaoe|dwal ap 9pURLULIOIA] 1S3 || *SISI|IINaJ
18 S9PIA 8119 1uaAnad ainji ap Soes sa7 "Nssi U

21|} 9BS NP INBLIZIUL| © 3SI|N 8139 Jop abeuy ap Jes a7
siue|l} soes

‘dwey)d

SSN aulyoew a.10A e daams-aid paziwunnaeA JaXsIym
3| Janole Jnod abejquasse,p ainpadoid e| 10T/ ¥Z6E9
JUBWINJ0P 8] INS SUOIONJISUI SB] ZaAINS “abejquiasse
urenad un abixa daams-ald paziwnnaeA IaySIyM e

3379N3ISSY

“usuen) ua sabewwop

uonesipuanal e| a[edo| uodsues; ap aiubedwod

B| Ja1oeluod ‘gbewwopus 1s8 |1,S “sabewwopus no
sjuenbuew sjuesodwod sa| Jnod aulyoew e| zeyoadsu| e

‘abe[equwa,p xnelgrew sa|
sno} JajoAoal e suojaddel gjreqap 1oiedde,| sioj aun e

‘9pIA e Inajow un,p adinb3 ‘s1abg| sugap

$9| 18 aJ1aIssnod e| ap 29s e abeAejeq 9| Jnod 1uinoH
‘dwey) sinareinds g Juswayoene,] ‘anaaid uonesijnn e

SITVIHINID SNOILVINHOSNI

"SIIOAI9S3I SBp suep xneLiglew
S99 J3SI|IN,p NO S3|gIISNQUW0 NO Sajqewwe|jul
XneLglew sap lassewel ap Jakessa S|IVIAVC IN

"(919 ‘sajqewwejul

sinaden no sapinbi| ap ‘urelb ap sataissnod) anisojdxa
aJaydsowre aun suep aulydoew anad Jasiin SIVIAVYC 3N
"gsLioIne ualdiuyda) un Jed 91nd9xa

8119 1I0P [INO uNn,p uonesIjn,| 8ISSadau Inb 32IAI8S-
"SaAe]ol

S9SS04(Q Sap J9AR 19BIU0D UD Jaljua uoieluauwife,p
uopiod 3| sed zassie| 8N INIJNISSILHYIAY

SUETIETNE

INauUL| B 99X201S 8119 1I0p aulydew ansd NOILNILLY
"uawanbiun Jnaugul

ua uomes||in sap Jnod Isa aulydew andd NOILNILLY
SUETNETRES

08s abesn e 1s8 auiyoew anad ININISSILIAIAY
‘'sasnaJabuep salgissnod sa| Jassewel

Inod gidepe sed 1s8,u sulyoew aNvd INJNISSILIINAY
‘saulyoew

S92 ap uones||in,| INS SHINJISUl JUBWS|JeUSAUOD

3119 JuaAiop sinarelado s87 INIFWISSILHIANY

‘uoneso| ap sasudanua sa| 18 Xxnealung sa| ‘suisebew

S9| ‘saulsn s ‘S9|099 S| ‘s|a1Qy S| suep a|dwaxa

Jed ‘[erolawwod afesn un g agunsap 1sa aulydew anad-
‘aredde,| 2ane sed juanol au

s|I.nb Jainsse,s inod sjuejua sa) J9||IBAINS 3P JUSIAUOI ||-
"S9oUBSSIeUU0D 3p 18 9ouUaLadXa,p

juenbuew no ssfelusW No sa||alosuas ‘sanbisAyd
sa1oeded sa| Juop (Sjurjus Sap Juswwelou) sauuosiad
sap Jed asinn 819 e aunsap sed 1S8,U sulydRW BNBD-

WEIJ_IHHOEIS V1dNS SNOILVINHOANI



sajeulSiIQ suoIdINIISU| S3Q UOoIdNpeI] duN
suoldnJisuj [euiSiiQ woJj uolle|sues |

GE ® €€ '6¢ ANVHO dNS FATTVLSNI
dddMS-Jddd dA4ZINNNDVA dIASIHM

SNOILONYLSNI NII13d1NT 14 INJININNOILONOAS



